Parts List:
TM3x6 — 18pcs
TM2.5x14 —4pcs

TM3x14 - 12pcs
M3 Nylon Lock Nut —12pcs

TM2x14 — 20pcs

Features:

3-step LED control

“flashing — off —on”

Fit for various chassis height

TM3x6 (4pcs)
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TM3x6 (6pcs)

M3x3 Setting Screw

M2 Nut - 20pcs

M4 Nylon Lock Nut —4pcs
LED Light Set — 1set

Ball Bearing 5x11x4 — 4pcs

M4 Nut — 2pcs
POM Washer — 2pcs
M4x16 setting screw — 1pc

Specification: M3x3 setting screw — 1pc
LxWxH: 55X33.5X11CM  Alu. LED cover —6pcs
Weight: 2.2kgs 5x11x4 Ball Bearing — 4pcs

TM3x6 (6pcs)
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TM3x6 (2pcs)

Optional Joint:
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- _4x16 setting screw
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M4 Nut (2pcs) /POM Washer(2pcs)



NOTE: The sharp point of spoke, screw nutand
center axle hole should be in same line.
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Tm2.0x14 (5pcs)
/
M2 Nut(5pcs)
/

n NOTE: Actual wheel style goes by the product photo!l

Tm2.5x14
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M3 Nylon Lock Nut

M4 Nylon Lock Nut

Alu. LED Cover x 6pcs ’



